Model: Pro Cut 460B Part Number: 90061109 Year: 2019



















POS QTY | PARTNUMBER | BESKRIVELSE DESCRIPTION

1 1 440972 HANDTAG UPPER HANDLE BAR

2 1 433831 HANDTAG NEDRE HANDLE BAR LOWER

3 1 440974 KOBLINGSGREB CLUTCH HANDLE

4 2 440975 PLADE PLATE FOR HANDLE

5 2 433833 BOLT 8X50MM BOLT 8X50

6 9 90100692 LASEM@TRIK M8 LOCKING NUT M8

7 1 430229 GASREGULERING BOKS 2 THROTTLING
HULLER

8 2 90100691 LASEM@TRIK M6 LOCKING NUT M6

9 2 431960 BOLT M6X55 SCREW M6X55

10 1 430208 SOFTGRIP GRIP

11 2 414311 HANDHJUL KNOB

12 4 414312 B@S BUSHING

13 4 414315 HOLDER FOR STYR HOLDER

14 2 432597 BOLT M8X100 BOLT

15 4 431053 M@TRIK M8 M8 NUT M8

16 7 429333 PLANSKIVE M8 FACE PLATE M8

17 1 440978 KOBLINGSKABEL CLUTCH CABLE

18 1 440979 GASKABEL THROTTLE CABLE

19 1 680850 B&S XR950

97 2 428422 CLIPS TIL KABEL CLIPS

98 2 423977 HATTE TIL M@TRIK M6 HOOD M6

20 1 440980 SKJOLD BLADE COVER

21 1 413367 UNDERLAG FOR MOTOR FOUNDATION
GUMMI

22 4 90122160 FLANGEBOLT 8.8 FZB M8X40 | COLLAR BOLT M8X40

23 18 436404 LASEM@TRIK M8 M8 LOCK NUT M8

24 1 B71 HANDTAG HANDLE

25 2 430343 CYLINDERBOLT MED RUNDT | M8X20 INNER HEXAGON
HOVED M8X20 SCREWS

26 1 440982 PLADE LEVEL PLATE

27 6 418870 FLANGEBOLT M8X20 FZ COLLAR BOLT M8X20 FZ

28 2 431977 FLANGE BOLT M8X80 FLANGE BOLT M8X80

29 1 440983 BJ@S BUSHING

30 1 440984 REMHJUL DRIVING PULLEY

31 1 440985 B@S BUSHING

99 1 403251 PAKNING 20X30X2 WASHER 20X30X2

32 1 436529 RIBREM 9PJ700

33 7 437438 SKIVE 8 WASHER 8

34 6 440986 SKIVE SPRING WASHER

35 1 435464 BOLT 5/16" UNF BOLT

36 1 429378 NOT 41,7 X 4,7MM PIPE PIN 4,75X40

37 1 440987 FJEDER SPRING

38 1 440988 BOLT M8X30 BOLT M8X30

39 1 430363 SATBOLT M8X35 M8X35 HEX BOLTS

40 9 429395 PLANSKIVE (SKZARM) M8 FACE PLATE M8

41 1 440989 BD@S BUSHING

42 1 440990 STOTTEPLADE SUPPORT PLATE

43 1 440991 B@S BUSHING

44 1 433844 BOLT M10X85 BOLT

45 2 431489 PLANSKIVE M10 WASHER 10X20




POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

46 1 414323 STRAMMERULLE TENSION ROLL

47 1 431992 LASEM@TRIK M10 LOCK NUT M10

48 1 422895 STALBOLT M6X45 STEEL BOLT M6X35

49 3 440992 LASEM@TRIK M8 LOCK NUT M6

50 1 440993 FJEDER SPRING

51 1 440994 BREMSEPLADE BRAKE PLATE

52 1 440995 BESLAG BRACKET

53 6 90102713 SATBOLT 8.8 M5X16 SET BOLT M5X16

54 6 90180950 FLANGEMYTRIK M5 COLLAR NUT M5

55 1 431987 FLANGE BOLT M6X16 M6X16 FLANGE BOLT M6X16

56 1 428418 LAG FOR REMSK/ARM BUET LID

57 2 433841 SKRUE M6X10 SCREW D

58 6 290464 FLANGEBOLT GUL M6X14 COLLAR BOLT M6X14

59 1 440996 REM COVER BELT COVER

60 1 90102919 STALBOLT 8.8 M8X60 STEEL BOLT M8X60

61 1 440997 B@S BUSHING

62 1 440998 NEDRE REM COVER BELT LOWER COVER

63 1 431476 FLANGEBOLT M8X20 GB/T5789-M8X20

64 1 440999 PLASTSLAB PVC PLATE

65 5 441000 SKIVE 5 WASHER 5

66 1 441001 KNIVAKSEL SHAFT FOR KNIVES

67 2 90102741 SATBOLT 8.8 M8X16 SET BOLT M8X16

68 2 90102743 SATBOLT M8X20 SET BOLT M8X20

69 2 90200720 LEJE 204 BEARING

70 1 433854 PASFEDER C6X30 KEY

71 1 433837 SKIVE 20X34X1.5 BIG WASHER 20

72 1 441002 REMHJUL DRIVEN PULLEY

73 1 426590 PLANSKIVE M10 WASHER M10

74 1 429415 SATBOLT M10X20 SET BOLT M10X20

75 16 433848 LASERING U 16 CIRCLE 16

76 4 441003 AKSEL 125MM SHAFT LONGER

77 4 441004 AKSEL 122MM SHAFT SHORT

78 48 441005 GUMMI B@S RUBBER BUSHING

79 48 441006 KNIV KNIFE

80 4 433849 SKIVE 16MM WASHER 16

Set A 1 433786 KNIVSAT PRO CUT 460 BLADE ASSY

81 2 441007 AKSEL SHAFT FOR WHEEL

82 2 441008 FORBINDERBESLAG CONNECT PLATE

83 4 441009 HJUL 8X2 WHEEL 8X2

84 4 424426 SKIVE 20 WASHER

85 4 427510 FLANGEBOLT M8X25 FLANGE BOLT

86 8 441010 B@S STEP BUSHING

87 4 433863 SKRUE M8X25 HEXAGON HEAD SCREW

88 1 90102946 STALBOLT M10X60 STEEL BOLT M10X60

89 1 441011 B@S BUSHING

90 1 429345 LASEM@TRIK MED FLANGE LOCKING NUT M10
M10

91 1 441012 JUSTERINGSHANDTAG ADJUST HANDLE BAR

92 1 414303 GUMMIHANDTAG HANDLE

93 1 414313 PROP PLUG

94 1 90102915 STALBOLT M8X40 STEEL BOLT M8X40




POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION
95 1 441013 GUMMI B@S RUBBER BUSHING
96 1 441014 B@S BUSHING
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